The test results presented in this report are specific only to the samples tested at lhe time of
testing. The test was performed in accordance with generally accepted methods and slandards
Since material condilions can vary between test locations and change with lime, sound jud

Reossonobiy

shauld be exercised with time, sound judgement should be exercised with regard to the use and
inferpretation of the data  This report shall not be reproduced without prior approval of the author.

Respectfully Submitted,
CAL-TECH TESTING, INC.
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FILE NO.:
CAL"TECH TESTING, INC. 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056  (386) 755-3633 = Fax (386) 752-5456 2
7540 103rd Street, Suite 215, Jacksonville, FL 32210 « (904)381-8901 « Fax (904) 381-8902 LAB NO.: 409
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client; Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase 11|
Project Location: Lake City, FL
Project Contractor; Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
'S. Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 3000 | 46 -
(] days: 28
(ZD Mix Type:
& Normal Wt. ] Lightweight I Mortar Mix ] Pump Mix [ ] Grout [ other:
g Plasticizer Added: [ Yes No If "Yes", [J atPiant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
08/17/23 9:20 AM 10:15 AM C. Day
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 73 144231 10 Overcast
g Extra Water Added at Job Site: [T Yes No If"Yes" gal:. -—- Extra Water Authorized by:
< Cy.. == .
_;' Plasticizer Added at Job Site: gal.: | cy.:| !
g Siump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Waet Weight (p.c.f.):
a 4 90 93 -
L—ILI Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T e Yes [ JNo [ ] Unknown Yes [ ]No
Location of Concrete Placement: 5 Column Pads - CL 21.9
SPECIMEN [.D. LAB NO DATE RECEIVED IN LAE DATE TESTED (:fy: DI ATf;ﬂ; SPECIA'\:EE‘:: fslem) TO(‘I’;:II:nLdZ;kD TEST :TIIE)NGTH FIR-YAF(’;L?:E TESTED BY
A 08/18/23 08/24/23 7 4.01 12.63 71,540 5660 5
B 08/18/23 09/14/23 28 4.01 12.63 94,240 7460 4
C 08/18/23 09/14/23 28 4.01 12.63 90,830 7190 4
D 08/18/23 HOLD H
E
F
G
REMARKS: r e ) ey Su—
//' e, v S I 8 ‘

Columnes verliced crascking
hrough both anda. no weil-
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CAL-TECH TESTING, INC.

FILE NO.:
23-00297-01

3 & ENGINEERING & TESTING LABORATORY CYLINDER SETNO
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633  Fax (386) 752-5456 3
%5 _‘,5 7540 103rd Street, Suite 215, Jacksonville, FL 32210 « (904)381-8901 » Fax (904) 381-8902 LAB NO.: 410
%) s
e COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |ll
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Siump (inches): Air Content (percent):
< psi: 3000 46 .
o days: 28
5 Mix Type:
& Normal Wt. [ ] Lightweight [ Mortar Mix  [] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If"Yes", [ JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
08/18/23 10:00 AM 10:36 AM C. Williams
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
<< 70 144248 10 Sunny
2 Extra Water Added at Job Site: [ Yes No  If"Yes" gal: - Extra Water Authorized by:
Py cy. -— _
: Plasticizer Added at Job Site: gal.: c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F); ASTM C172 |Wet Weight (p.c.f.):
o 4 82 90 -
d Air Content (% by vol.: ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T - Yes [ |No [ ] Unknown Yes [ |No
Location of Concrete Placement: Eastside Footers & Column Pads
SPECIMEN |.D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (:;Byi) = AT TET) spEcmE’: Z'zEm . Tcg:tn:c:;m TEST ;T:‘IE)NGTH F;XPCETS;E TESTED BY
A 08/21/23 09/15/23 28 | 4.02 12.69 85,520 6740 5
B 08/21/23 09/15/23 28 4.02 12.69 81,640 6430 5
C 08/21/23 HOLD H
D
E
F
G

REMARKS:

The test results presented in Lhis report are specific only to the samples tested al the time of
testing. The test was perfonmed in accordance with generally accepted methods and standards

Since material conditions can vary between test Jocations and change with
should be exercised with time, sound judgement should be exercised with
interpretation of the data This report shall not be reproduced withoul prior

Respectfully Submitted,
CAL-TECH TESTING, INC.
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regard to the use and
approval of the author
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FILE NO.:
CAL-TECH TESTING, INC. 23-00207-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 + (386) 755-3633 « Fax (386) 752-5456 9
7540 103rd Street, Suite 215, Jacksonville, FL 32210 « (904)381-8901 - Fax (904) 381-8902 LAB NO.: 426
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase ll|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
IS Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: B 3000 46 -
(] days: 28
% Mix Type:
b Normal Wt. (] Lightweight [J Mortar Mix [ PumpMix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If"Yes", (] AtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
09/07/23 9:13 AM 10:04 AM B. Morris
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=
< 73 14405 10 Clear
3 Extra Water Added at Job Site: [ Yes No [If"Yes" gal: - - Extra Water Authorized by:
< Cy:l  mm _
: Plasticizer Added at Job Site: gal.: c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 4 80 91 -
d Air Content (% by vol.: ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
(T8 -- Yes [ INo [ ]Unknown Yes [ |No
Location of Concrete Placement: East EMP Wall
SPECIMEN 1D LAB NO DATE RECEIVED INLAB| ~ DATE TESTED (‘:SE) o :i:T) SFECL“:QEE’:Z':% ; To(;:t":c:)m TEsT :T:S”GTH F:;ZETSQE TESTED BY
A 09/08/23 09/14/23 7 4.02 12.69 69,950 5510 4
B 09/08/23 10/05/23 28
c 09/08/23 10/05/23 | 28
D 09/08/23 HOLD H
E
F
G
REMARKS: T ===
< X R W&
. - “ e = "

T 3

The test results presented in this report are specific only (o the samples tested at the lime of
testing. The test was performed in accordance with generally accepted methods and standards
Since material conditions can vary between test locations and change with time, sound judgement
should be exercised with time, sound judgemenl should be exercised with regard to the use and
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interpretation of the data. This report shall not be reproduced without prior approval of the author F —~
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Respectfully Submitted,
CAL-TECH TESTING, INC.

FILE NO.:
CAL-TECH TESTING, INC. 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 * Fax (386) 752-5456 10
7540 103rd Street, Suite 215, Jacksonville, FL 32210 - (904)381-8901 = Fax (904) 381-8902 LAB NO.: 427
orram COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l
Project Location: LLake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Congcrete Supplier: Columbia Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 3000 46 -
(=] days: 28
g Mix Type:
® Normal Wt. [] Lightweight [] Mortar Mix [_] Pump Mix [ ] Grout [] other:
qu Plasticizer Added: [] Yes No If "Yes", []AtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
09/07/23 9:39 AM 10:45 AM B. Morris
|_<_ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 65 14406 10 Clear
S Extra Water Added at Job Site: [ Yes No If"Yes" gal.. == Extra Water Authorized by:
< Cy.. = .
;' Plasticizer Added at Job Site: gal.: C.y.
E Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 4 80 91 -—
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - Yes [ INo [ Unknown Yes [ JNo
Location of Concrete Placement: East EMP Wall
SPECIMEN 1.D. LAB NO. DATE RECEIVED IN LAB DATE TESTED (::?yi) DI:E(:-I; SPEC:;EE]:ZI??“) TO(E:L'”:C::\D = (SstRIE)NGTH F;T\FC’:E'SF':E TESTED BY
A 09/08/23 09/14/23 7 4.02 12.69 69,920 5510 5
B 09/08/23 10/05/23 28
C 09/08/23 10/05/23 28
D 09/08/23 HOLD H
E
F
G
REMARKS: — T——= i mrm B ]
Z \\ d N LN .
The lest resulls presented in this report are specific only to the samples tested at the time of Type 1 Ty =
testing The test was performed in accordance with generally accepted methods and slandards .l".,‘.','.."";.'_."f,;.}',' a5 I o by )rrﬂ::':n&r:n- Q
Since material conditions can vary between test locations and change with time, sound judgement e ,,..:....'-.gr'u\&,f._t";!nufa. u..'rr.‘.::s“’u. el ol s il
should be exercised with time, sound judgement should be exercised with regard to the use and
interpretation of the data. This reparl shall not be reproduced withaut prior approval of the author =
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CAL-TECH TESTING, INC. [ oo

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 « Fax (386} 752-5456 11
7540 103rd Street, Suite 215, Jacksonville, FL 32210 » (304)381-8901 « Fax (904) 381-8902 LAB NO.: 428

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

R
o N
YrEcpymcav

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |lI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: ) 3000 | 46 "
o days: 28
5 Mix Type:
& Normal Wt. [ Lightweight (] Mortar Mix  [] Pump Mix [ ] Grout ] other:
uQJ Plasticizer Added: [ Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
09/07/23 10:14 AM 11:15 AM B. Morris
IS Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 64 28836 10 Clear
2 Extra Water Added at Job Site: []Yes No If"Yes" gal.. - B _ |Extra Water Authorized by:
P C.Y.. === _
; Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.25 73 81 -—
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T - Yes [ No [ ] Unknown Yes [ ]No
Location of Concrete Placement: East EMP Wall
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (d";’; > AT E(ET) SPECL“;EEZ?S'ﬁn = TO(Z‘::"';‘:)AD TEST (SPT:E)NGTH F:;Z'ETS}:E TESTED BY
A 09/08/23 09/14/23 7 4.02 12.69 47,980 3780 5
B 09/08/23 10/05/23 28
C 09/08/23 10/05/23 28
D 09/08/23 HOLD H
E
F
G
REMARKS: —] _|€:3_; R E—— =
4N A o~ |
l// N s ~ .'
The test results presenled in this report are specific only to the samples lested at he time of Typa 1 Typre 2 Fiyrres <k
testing. The test was performed in accordance with generally accepted methods and standards Loty es Amapcacinig il i e e o
Since material conditions can vary between test localions and change with time, sound judgement Pt Pl il oot Mol Chrougt ane. e Tasrriciel S
should be exercised wilh lime, sound judgerment should be exercised wilh regard to the use and
inlerpretation of the dala, This report shall not be reproduced without prior approval of the author. W
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CAL-TECH TESTING, INC. Reviewed By:
Licensed,

o TLORIOV S
1,’,/%’5, Tarannnt ‘\%\\\\\\
'("u, " ! O A\- ?'\ \‘\\

L\
LTI



CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01

ENGINEERING & TESTING LABORATORY

CYLINDER SET NO.:

P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 « Fax (386) 752-5456 12
7540 103rd Street, Suite 215, Jacksonville, FL 32210 » (904)381-8901  Fax (904) 381-8902 LAB NO.: 429
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Buiiding Expansion Phase |l
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 3000 46 .
o days: 28
5 Mix Type:
b Normal Wt. [] Lightweight [ I Mortar Mix [ ]PumpMix [ ] Grout [] Other:
& [Plasticizer Added: [] Yes No If "Yes", [J AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
09/11/23 9:14 AM 9:55 AM C. Day
5 Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 72 14426 10 Sunny
2 Extra Water Added at Job Site: []Yes No If"Yes" gal. — - Extra Water Authorized by:
< CY.: = .
'_UI Plasticizer Added at Job Site: gal.: cy.:!
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 3.25 89 90 -—
d Air Content (% by vol.: ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [JNo [ Unknown Yes [ No
Location of Concrete Placement: Footer at CL-L from 20.5 to 21.9, 2 Column Pads & 2 Columns
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (fyf) = :_ii; BPEC}'\“’;??S";EM_) To(zﬁl':n'fs’;‘[’ il ZT:I'E)NGTH F:}'\PCETS:E TESTED BY
A 09/12/23 09/18/23 7 4.02 12.69 57,990 4570 5
B 09/12/23 10/09/23 28
C 09/12/23 10/09/23 28
D 09/12/23 HOLD H
E
F
G

REMARKS:

Respectfully Submitted,
CAL-TECH TESTING, INC.

The test resulls presented in this report are specific only to the samples tested at the time of
tesling. The test was performed in accordance with generally accepted methods and standards
Since material conditions can vary between test locations and change with time, sound judgement
should be exercised wilh time, sound judgement should be exercised with regard lo lhe use and
interpretation of the data This reporl shall not be reproduced without prior approval of the aulhor
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Cal-Tech Testing, Inc.

* Engineering P.O. Box 1625 « Lake City, FL 32056-1625 * Tel(386)755-3633 « Fax(386)752-5456
» Geotechnical 7540 103rd St, Suite 215, Jacksonville, FL 32210 « Tel(904)381-8901 « Fax(904)381-8902
e Environmental

JOBNO.: 23-00297-01
REPORT OF IN-PLACE DENSITY TEST DATE TESTED:  9/13/2023

DATE REPORTED:  9/19/2023

PROJECT: US Cold Storage - Building Expansion Phase lll, Lake City, FL
CLIENT: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
GENERAL CONTRACTOR: Stellar
EARTHWORK CONTRACTOR:  Stellar
INSPECTOR: N. Johnson
ASTM METHOD - ~ SOIL USE
 (D-6938) Nuclear v TRENCH BACKFILL v
SPECIFIED REQUIREMENTS: 95%
WET DRY %
TEST MOISTURE PROCTOR | PROCTOR
TEST NO. TEST LOCATION LIFT DENSITY DENSITY MAXIMUM
DEPTH PN PERCENT (bt TESTNO. | VALUE | |- oy
Structure B to Pond
95 25 ft. South of Structure B 1 12" 110.8 6.8 103.7 1 109.1 95%
96 40 ft. South of Structure B 2| 12" 112.9 6.5 106.0 1 109.1 97%
97 30 ft. South of Structure B 3 12" 110.0 6.4 103.4 1 109.1 95%
98 35 ft. South of Structure B 41 12" 109.3 4.8 104.3 1 109.1 96%
99 55 ft. South of Structure B 5 12" 110.0 59 103.9 1 109.1 95%
REMARKS: | The Above Tes;/Ie_et Specifieg R_equirement: o v
PROCTORS
PROCTOR MAXIMUM DRY UNIT OPT.
TYPE
NO. SOIL DESCRIPTION WEIGHT (Ib/ft’) MOIST.
1 Light Gray Sand with Silt (SP-SM) 109.1 12.4 MODIFIED (ASTM D-1557) W
m"'"““f:u“
Respectfully Submitted, Reviewed By; \\\\‘“ R J'ﬁ,’i
CAL-TECH TESTING, INC. - 3\‘%@;.,....___‘04 ’Z:‘"
S & \CENSS - W%
O}U‘] 5:_.. ;\-}:.. N\ & ._.O v,:
L £ ¢ No.65550W1% %
Date: ALfE> & Pik:
Licensef fFlorida No:Z = 65550/ . ¥R
: . mSTATE OF 4. §

>
>

The test results presented in this report are specific only to the samples tested at the time of testing. The tests were ormed in accurdan:w

Since material conditions can vary between test locations and change with time, sound judgement should be exercised With regard to the use arig

be reproduced without prior approval of the author. s,

ccept .ds'adg‘jy@dards_
@:ﬁ T shalf not
. \.‘\\




Cal-Tech Testing, Inc.

* Engineering P.O. Box 1625 » Lake City, FL 32056-1625 » Tel(386)755-3633 « Fax(386)752-5456
e Geotechnical 7540 103rd St, Suite 215, Jacksonville, FL 32210 « Tel(904)381-8901 » Fax(904)381-8902
¢ Environmental

Ce %
Crgcpmeat

JOB NO.: 23-00297-01
REPORT OF IN-PLACE DENSITY TEST DATE TESTED:  9/14/2023

DATE REPORTED:  9/19/2023

PROJECT: US Cold Storage - Building Expansion Phase lil, Lake City, FL
CLIENT: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
GENERAL CONTRACTOR: Stellar
EARTHWORK CONTRACTOR: Stellar
INSPECTOR: N. Johnson
- AETM METHOD §OIL USE B
(D-6938) Nuclear v TRENCH BACKFILL v
SPECIFIED REQUIREMENTS: 95%
WET DRY %
TEST MOISTURE PROCTOR | PROCTOR
TEST NO. TEST LOCATION LIFT DENSITY DENSITY MAXIMUM
DEPTH (Ibit) PERCENT (bt TEST NO. VALUE DENSITY
100 Eastside of Structure B 1 12" 112.0 7.0 104.7 1 109.1 96%
101 Northside of Structure B 2 12" 115.9 8.7 106.6 1 109.1 98%
102 Westside of Structure B 3 12" 115.0 6.8 107.7 1 109.1 99%
103 Southside of Structure B 4| 12" 115.4 8.1 106.8 1 109.1 98%
104 Eastside of Struciure B 51 12" 114.5 7.6 106.4 1 109.1 98%
105 25 ft. South of Structure E 1 12" 114.0 10.5 103.2 1 109.1 95%
106 35 ft. South of Structure E 2 12" 112.0 8.3 103.4 1 109.1 95%
107 50 ft. South of Structure E 3 12" 112.8 8.3 104.2 1 109.1 96%
108 45 ft. South of Structure E 4 1 12" 113.7 9.6 103.7 1 109.1 95%
109 15 ft. South of Structure E 5 12" 117.8 10.9 106.2 1 109.1 97%
REMARKS: The_Above Tests Meet Specified Requirements. .
PROCTORS
PROCTOR MAXIMUM DRY UNIT OPT.
IL DESCRIPTION TYPE
NO. SO WEIGHT (1b/ft®) MOIST.
1 Light Gray Sand with Silt (SP-SM) 109.1 124 MODIFIED (ASTM D-1557) W
o \l““"""“l“
Respectfully Submitted, Reviewed By \\\\“‘ R ty,
CAL-TECH TESTING, INC. \\\\ée. ) c‘q/;:."
NCENS& VA%
?. \}G 861 A O )
W . KX
65550 ;f
STATE OF /o3
The test results presented in this report are specific only to the samples tested at the time of testing. The tests were performed in accc'fga raliy acce 2 standards.
Since material conditions can vary between test locations and change with time, sound judgement should be exercised with regard to the & ala\thlg?epnrt shall not
be reproduced without prior approval of the author ' Creasr?
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Cal-Tech Testing, Inc.

 Engineering P.O. Box 1625 » Lake City, FL 32056-1625 » Tel(386)755-3633 « Fax(386)752-5456

¢ Geotechnical 7540 103rd St, Suite 215, Jacksonville, FL 32210 « Tel(904)381-8301 « Fax(904)381-8902
e Environmental

C
“Orscmmacay

JOB NO.: 23-00297-01

REPORT OF IN-PLACE DENSITY TEST DATE TESTED:  9/18/2023

DATE REPORTED:  9/19/2023

PROJECT: US Cold Storage - Building Expansion Phase I, Lake City, FL
CLIENT: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
GENERAL CONTRACTOR: Stellar
EARTHWORK CONTRACTOR: Stellar
INSPECTOR: M. Hopkins
ASTM METHOD - SOIL USE -
 (D-6938) Nuclear v TRENCH BACKFILL v
SPECIFIED REQUIREMENTS: 95%
WET DRY %
TEST MOISTURE PROCTOR | PROCTOR
TEST NO. TEST LOCATION LIFT| sepTh DENSI;I'Y PERCENT DENSlaTY TESTNO. | VALUE | MAXIMUM
{Ib/t) (Ib/it) DENSITY
110 20 ft. South of Structure C 1 12" 118.4 10.1 107.5 1 109.1 99%
111 40 ft. South of Structure C 2 12" 113.1 7.6 105.1 1 109.1 96%
112 35 ft. South of Structure C 3| 12" 116.1 9.1 106.4 1 109.1 98%
113 15 ft. South of Structure C 4 | 12" 118.2 11.3 106.2 1 109.1 97%
114 5 ft. South of Structure C 5| 12" 112.1 4.6 107.2 1 109.1 98%
REMARKS: The_Above Tests Meet Speciﬁe; Requirements. - v
PROCTORS
PROCTOR MAXIMUM DRY UNIT OPT
SOl PTION . TYPE
NO. L DESCRIPTIO WEIGHT (Ib/ft®) MOIST.
1 Light Gray Sand with Silt (SP-SM) 1091 124 MODIFIED (ASTM D-1557) W
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* Engineering
¢ Geotechnical
* Environmental

Cal-Tech Testing, Inc.

P.O. Box 1625 - Lake City, FL 32056-1625 « Tel(386)755-3633 * Fax(386)752-5456
7540 103rd St, Suite 215, Jacksonville, FL 32210 = Tel(904)381-8901 « Fax(904)381-8902

JOB NO.: 23-00297-01
REPORT OF IN-PLACE DENSITY TEST DATE TESTED: ~ 9/18/2023
DATE REPORTED: 9/19/2023
PROJECT: US Cold Storage - Building Expansion Phase I!l, Lake City, FL
CLIENT: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
GENERAL CONTRACTOR: Stellar
EARTHWORK CONTRACTOR: Stellar
INSPECTOR: M. Hopkins
— ASTM METHOD SOIL USE
(D-6938) Nuclear v ' TRENCH BACKFILL v
SPECIFIED REQUIREMENTS: 95%
WET DRY %
TEST MOISTURE PROCTOR | PROCTOR
TEST NO. TEST LOCATION LIFT DENSITY DENSITY MAXIMUM
DEPTH (Ib/FE) PERCENT (Ibi) TEST NO. VALUE DENSITY
115 15 ft. North of Structure D 1 12" 116.7 9.1 107.0 1 109.1 98%
116 25 ft. North of Structure D 2 12" 114.8 8.5 105.8 1 109.1 97%
117 35 ft. North of Structure D 31 12" 118.0 7.8 109.5 1 109.1 100%
118 40 ft. North of Structure D 4 12" 115.0 7.7 106.8 1 109.1 98%
119 20 ft. North of Structure D 5 12" 1131 6.1 106.6 1 109.1 98%
REMARKS: - The Above Tests Meet Specified Requirements v
PROCTORS
PROCTOR MAXIMUM DRY UNIT OPT.
SOIL DESCRIPTION TYPE
NO. WEIGHT (lb/fta) MOIST.
1 Light Gray Sand with Silt (SP-SM) 109.1 12.4 MODIFIED (ASTM D-1557) W
/7 “mmmm,,,
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Cal-Tech Testing, Inc.

P.O. Box 1625 « Lake City, FL 32056-1625 « Tel(386)755-3633 « Fax(386)752-5456
7540 103rd St, Suite 215, Jacksonville, FL 32210 « Tel(904)381-8901 - Fax(904)381-8902

* Engineering
¢ Geotechnical
e Environmental

JOB NO.: 23-00297-01
REPORT OF IN-PLACE DENSITY TEST DATE TESTED: ~ 9/14/2023
DATE REPORTED:  9/19/2023
PROJECT: US Cold Storage - Building Expansion Phase 1|, Lake City, FL
CLIENT: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
GENERAL CONTRACTOR: Stellar
EARTHWORK CONTRACTOR:  Stellar
INSPECTOR: N. Johnson
- ASTM METHOD ) SOIL USE
(D-6938) Nuclear v :TRENCH BACKFILL v
SPECIFIED REQUIREMENTS: 95%
WET DRY %
TEST MOISTURE PROCTOR | PROCTOR
TEST NO. TEST LOCATION LIFT DEPTH DENSI=TY PERCENT DENSI;I'Y TEST NO. VALUE MAXIMUM
{tb/ft’) (Ib/ft’) DENSITY
120 Eastside of Structure E 1 12" 114.1 9.2 104.5 1 108.1 96%
121 Westside of Structure E 2| 12" 116.9 10.6 105.7 1 1091 97%
122 Northside of Structure E 3 12" 119.2 12.9 105.6 1 109.1 97%
123 Southside of Structure E 41 12" 113.0 8.7 104.0 1 109.1 95%
124 Westside of Structure E 5 12" 114.0 9.4 104.2 1 109.1 96%
REMARKS: _The Above Tests Meet Speciaed Requirement_s o -
PROCTORS
PROCTOR MAXIMUM DRY UNIT OPT.
TYP
NO. SOIL DESCRIPTION WEIGHT (Iblft:') MOIST. E
1 Light Gray Sand with Silt (SP-SM) 109.1 124 MODIFIED (ASTM D-1557) W
\\\\\Hllllllluum
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